
 
J. Viet. Env. 2012, Vol. 2, No. 2, pp. 58-64 
 
 
 

	
  
	
  

58 
* Corresponding author 

E-mail: nguyennhuhienmt@gmail.com 
http://www.openaccess.tu-dresden.de/ojs/index.php/jve/ 

ISSN: 2193-6471 

Situation of wastewater treatment of natural 
rubber latex processing in the Southeastern 
region, Vietnam 

Tình hình xử lý nước thải sơ chế mủ cao su thiên nhiên ở vùng Đông Nam Bộ, 
Việt Nam 

R e v i e w  p a p e r  

N g u y e n ,  N h u  H i e n * ;  L u o n g ,  T h a n h  T h a o  

Institute of Environment and Resource, Ho Chi Minh City National University, 142 To Hien Thanh Street, District 10, 
Ho Chi Minh City, Vietnam 

Rubber tree is one of the main plants which play an important role in the economy of South-
[...]
3.3.2 Algal pond 
 
The algal pond was investigated from September 1999 to 
October 2002 by Nguyen  (2003) at the Rubber Research 
Institute of Vietnam (Binh Duong province) for the 
wastewater treatment of natural rubber sheet processing. 
The results indicated that the removal efficiency of organ-
ic matter was very low (around 11% COD) at the HRT of 
7 days. However, the assimilated ammoniac of the algal 
pond was very high, with a NH3 removal efficiency of 
nearly 99%. The research also showed that the algal pond 
could also partly oxidize the sulphate present in the 
wastewater. 
 
3.4 Tertiary treatment for rubber latex pro-
cessing wastewater  
 
3.4.1 Filtration & polishing pond 
 
The filtration with material such as sand, activated coal, 
gravel etc. is generally used to separate the remaining 
suspended solids in wastewater before discharging them 
into the water bodies. Additionally, polishing pond can 
also be applied to improve the effluent quality of 
wastewater treatment system. Plant species such as water 
hyacinth and water fern are usually cultivated in polishing 
ponds since they can assimilate organic compounds in 
low concentrations. The research of Nguyen (2008) was 
done by using a polishing pond cultivated with water 
hyacinth for the additional wastewater treatment. After 
the biological treatment step, the wastewater was trans-
ferred into the polishing pond containing water hyacinths. 
The plants were then responsible for the continuous re-
moval of the remaining pollutants using the mechanism of 
nutrient assimilation. Moreover, the suspended solids 
could be removed by the root system of the plants after 
their settlement in the bottom of the tank. The water hya-
cinths were cultivated in the tank with the average density 
of 7 kg/m2 surface and were maintained for about three 
months in order to obtain the density of 24 kg/m2, then 
harvested and disposed properly. The results showed that 
the tank containing water hyacinth had low stability so the 



 
J. Viet. Env. 2012, Vol. 2, No. 2, pp. 58-64 
	
  

	
  
	
  

63 

maintenance of the plants for having stable biomass was 
not easy to realise. 
 
4. Advanced technologies for the 
treatment of wastewater from rubber 
processing industries in the world 
 
Beside the conventional processes, there are many ad-
vanced technologies being researched worldwide for the 
wastewater treatment from natural rubber latex processing 
industry. These new technologies can overcome the exist-
ing disadvantage of conventional processes used in Vi-
etnam therefore the following chapter will shortly intro-
duce the most common ones. 
 
4.1 In-situ methods (electrolysis, electrocoag-
ulation, electroflotation) 
 
The biological methods used for the treatment of rubber 
processing wastewater leads to long HRT and high shock 
load capacity. Nowadays, electrochemical method re-
ceived a lot of consideration for wastewater treatment 
because of its cost, easy control, short HRT and high 
efficiency (Vijayaraghavan et al, 2008; Chopra et al, 
2011). This method was developed based on in-situ hypo-
chlorous acid (HOCl) generation. The hypochlorous acid 
was generated in an undivided electrolytic cell consisting 
of two sets of graphite, as anode, and stainless sheets, as 
cathode. The HOCl acid served as an oxidizing agent to 
destroy the organic compounds present in the latex 
wastewater. The results showed that in-situ generation of 
HOCl acid was effective towards the treatment of latex 
wastewater. The optimum operating conditions were 
found to be at an initial pH 4.5, the sodium chloride con-
tent was 3% and the current density 74.5 mA/cm2. The 
results showed that at the end of a 90-min electrolysis 
period, the treated wastewater had the following charac-
teristics: pH 7.3, COD 98%, BOD5 97%. The energy 
requirement for the setup above was 35 Wh/L at a current 
density of 74.5 mA/cm2 with an electrolyte concentration 
3% and treating 24 litres of latex-containing wastewater. 
  
The electrochemical treatment requires only 30 – 45 min 
compared to the conventional biological treatment (such 
as activated sludge process) and the other aerobic oxida-
tion methods (Vimalamma et al, 2009). Another ad-
vantage of electrochemical process is emulsion breaking 
and bleaching by oxygen ions produced in the reaction 
chamber oxidizes bacteria, viruses, sulphides and other 
biohazards. One of the main attractions of electrochemical 
treatment is the use of solar energy for electrolysis, which 
can be of great help for rural areas in order to reduce the 
running costs of the treatment processes. 
 
4.2 Advanced treatment technologies 
 
4.2.1 Advanced oxidation processes 
 
Novel advanced oxidation processes (AOPs) show great 
promise for applications in many wastewater treatment 
areas. These AOPs utilize the very strong oxidizing power 
of hydroxyl radicals to oxidize organic compounds to the 

preferred end products of carbon dioxide and water. 
AOPs have many benefits in wastewater treatment be-
cause they can be applied for overall organic content 
reduction, specific pollutant destruction, sludge treatment, 
increasing bioavailability of recalcitrant organics and 
colour & odour reduction (John and James, 2009). The 
ozonation method can destroy the large molecular weight 
materials (non-biological organic materials) into small 
molecular ones. Ozone is one of the most active, readily 
available oxidizing agents, which can transfer ammonia 
into the nitrate. Moreover, ozonation process can elimi-
nate odours, reduces oxygen demanding matter, turbidity 
and surfactants; increases dissolved oxygen and increases 
suspended solids reduction. The disadvantages of ozona-
tion include high capital costs, high electricity consump-
tion and is highly corrosive. A major limitation of the 
ozonation process is the relatively high cost of ozone 
generation, process coupled with a very short half-life 
period of ozone. Thus, ozone needs to be generated al-
ways at site. Moreover, the process efficiency is severely 
dependent on the efficient gas liquid mass transfer, which 
is quite difficult to achieve due to the low solubility of 
ozone in the aqueous solution. Therefore, new designs of 
contactors (for example static mixers) should be tackled 
with more studies to enable the use of ozonation in large-
scale operation with lower treatment costs. And one solu-
tion to overcome the disadvantages mentioned above is to 
use ozone in combination with other techniques such as 
ultrasonic/ultraviolet irradiation, hydrogen peroxide etc 
(Gogate and Pandit, 2004). Generally, the non-biological 
matter is difficult to remove by conventional treatment 
methods as a result of their affinity for the liquid phase. 
Thus, ozonation process is considered as an advanced 
method for treatment of rubber latex processing. Rungru-
ang and Babel (2008) studied the removal of biological 
matter and ammonia by ozonation process combined with 
batch activated sludge process (BAS) and their results 
showed that the optimal conditions for the removal of 
pollutants are 66.44 mg O3/LO2 of ozone concentration, 
pH 9 and the contact time of 30 minutes. 
 
4.2.2 Membrane technology 
 
The biological processes such as anaerobic-cum-
facultative lagoons, anaerobic-cum-aerated lagoons, aer-
ated lagoons and oxidation ditches have as main short-
comings the large land area requirement, high energy 
consumption for aerators and long period of the treatment, 
odour problem, high operation costs and high mainte-
nance costs. Generally, the technology of membrane bio-
reactor (MBR) can overcome the disadvantages of biolog-
ical methods. Currently, this technology had been re-
searched for the treatment of rubber latex processing 
wastewater. This technology has many benefits such as 
small space requirement, high ability of disinfection and 
high loading rate capability; high removal solid and or-
ganic compounds that can enhance the biodegradation 
process (Le-Clech et al., 2003). The results of the research 
done by Nik et al. (2010) showed that the optimum flux 
of process was obtained at 0.009 m3/m2xh and at this flux 
rate, the process could be continuously operated more 
than one month without the chemical cleaning of mem-
branes. The removal efficiency of COD 96.99% at the 



 
J. Viet. Env. 2012, Vol. 2, No. 2, pp. 58-64 
	
  

	
  
	
  

64 

initial concentration of 3,500 mg/L COD, BOD 96.78%, 
total-N 65.17% and N-NH3 61.35%. 
 
5. Conclusions 
 
Generally, the following three major pollutants originat-
ing from the natural rubber latex processing are found in 
the resulting wastewater: latex, organic matter and nitro-
gen-containing compounds. The typical biological treat-
ment include anaerobic digestion, activated sludge and 
biological pond and is widely used for the treatment of 
wastewater from natural rubber processing. However, 
these processes do not have sufficient ability to meet the 
quality requirement for the effluent of natural rubber 
processing industry (QCVN 01:2008/BTNMT). There-
fore, many advanced technologies are being investigated 
to obtain better effluent quality such as: coagulation-
flocculation, flotation, membrane, ozonation etc. In con-
clusion, it is absolutely necessary to properly combine the 
biological, physical and chemical treatment processes in 
order to provide cost-effective solutions and high removal 
efficiency. 
 
6. References 
 
[1] Ba Ria Rubber Company, 2006. Report of 

wastewater treatment. Conference of evaluation the 
natural rubber latex processing and wastewater 
treatment (in Vietnamese) 

[2] Chopra, A. K., Sharma, A. K., Kumar, V. 2011. 
Overview of electrolytic treatment: an alternative 
technology for purification of wastewater. Arch. 
Appl. Sci. Res. 3(5):191-206  

[3] Conference of summarization of mechatronics, pro-
cessing and environment of Vietnam Rubber Group, 
2009, Ho Chi Minh City, June 8, 2010 (in Vietnam-
ese) 

[4] Gogate, A. R., Pandit, A. B. 2004. A review of im-
perative technologies for wastewater treatment I: ox-
idation technologies at ambient conditions. Adv. En-
viron. Res 8 (3-4):501-551 

[5] Ibrahim A. 1980. A laboratory evaluation of removal 
of nitrogen from rubber processing effluent using the 
oxidation ditch process. Journal of the Rubber Re-
search Institute of Malaysia 28:26-32 

[6] Jayachandran, K., Chandrasekaran, M. 1998. Bio-
logical coagulation of skim latex using Acinetobac-
ter sp. isolated from natural rubber latex centrifuga-
tion effluent. Biotechnol. Lett. 20(20):161-164 

[7] John, B., James, O. 2009. Applications of advanced 
oxidation for wastewater treatment. WPI's US-
Africa Roundtable Conference, Worcester Polytech-
nic Institute, June 8, 2009 

[8] Kantachote, D., Torpee, S., Umsakul, K. 2005. The 
potential use of anoxygenic phototrophic bacteria for 

treating latex rubber sheet wastewater. Electron. J. 
Biotechnol 8(3):314-323 

[9] Le-Clech, P., Jefferson, B., Chang, I.S., Judd, S. J. 
2003. Critical flux determination by the flux-step 
method in a submerged membrane bioreactor. J. 
Membr. Sci. 227(1-2):81-93   

[10] Le, T. N. A. 2010. Report of natural rubber latex 
processing industry. Division of research and analy-
sis. Vietcombank Securities (in Vietnamese) 

[11] Mitra, M., Hasfalina, C. M., Mohd, A. H., Phang, L. 
Y. 2010. Review: treatment of wastewater from rub-
ber indutry in Malaysia. Afr. J. Biotechnol. 
9(38):6233-6243  

[12] Nik, M. N. S., Shaliza, I., Sarah, L. A. 2010. Mem-
brane bioreactor for the treatment of natural rubber 
wastewater. Int. J. Environ. Eng. 2(1/2/3):92-109 

[13] Nguyen, N. B. 2003. Research and selection of tech-
nologies for treatment natural rubber latex 
wastewater, Vietnam. PhD thesis. Institute for Envi-
ronment and Resource, Ho Chi Minh City, Vietnam 
(in Vietnamese) 

[14] Nguyen, T, B. 2008. Research for enhancement the 
removing efficiency of remaining latex by biological 
methods. Master thesis. University of Technology, 
Ho Chi Minh City National University, Vietnam (in 
Vietnamese) 

[15] Nguyen, T. V. 1999. Sustainable treatment of rubber 
latex processing wastewater: the UASB-system 
combined with aerobic post-treatment. PhD thesis. 
Wageningen University, Netherland  

[16] Pham, N. B. 2008. Valuation survey the situation of 
natural rubber latex processing wastewater treatment 
and suggestion solution for enhancement the treat-
ment efficiency. Master thesis (in Vietnamese) 

[17] Rungruang, N., Babel, S. 2008. Treatment of natural 
rubber processing wastewater by combination of 
ozonation and activated sludge process. In proceed-
ing of international conference on environmental re-
search and technology (ICERT 2008). Parkroyal Pe-
nang, Malaysia, pp. 259-263  

[18] Somtip, D., Surapon, A., Pitsanu, B., Pongnarin, P. 
2009. Primary treatment by air flotation in rubber 
trap of concentrated latex industry. IWA Publishing 

[19] Vietnam Rubber Group, 2011. Report of the coagu-
lation of skim latex without using acid sulphuric (in 
Vietnamese) 

[20] Vijayaraghavan, K., Ahmad, D., Yazid, A.Y.A., 
2008. Electrolytic treatment of latex wastewater. De-
salination 219(1-3):214-221 

[21] Vimalamma, T. A., Nair, R. N., Madhu, G. 2009. 
Electrochemical treatment of skim serum effluent 
from natural rubber latex centrifuging units. J. Hard. 
Mater 167(1-3):494-499 

 
	
  


